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Lithium Battery UN38.3 Test Report

| . Sample Description ¢ 5i#iiA

Product Name

FEm AR

Li-ion Battery
R T

Sample
Model

FEa 5

JY 682030

Manufacturer |

b

ZHONGSHAN JINGYU ELECTRONICS CO., LTD.

FUTHETETREERAF

Address
it

1-3 F, Building 25, Qiacguang Industrial Zone, NanLang Town, Zhongshan, Guangdong

528400, P. R. China

Al TR BRERSS = Tk X e TolkFAA 25 #:1-3 2

Factory

Tr

ZHONGSHAN JINGYU ELECTRONICS CO., LTD.

TR TREERA S

Address
it

1-3 F, Building 25, Qiacguang Industrial Zone, NanLang Town, Zhongshan, Guangdong

528400, P. R. China

P EBRESE =TI XA T EN 25 % 1-3 B
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P bt
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Charge
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FEHRHI R
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Bt
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FEIbR LU 27N
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Voltage

PR LR
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R

350mAh
1.295Wh

Maximum
Continuous
Charge
Current
BARET
HHL AL
Standard
Discharge
Current

FaHHE FC P HLAE

Standard
Charge Current

a7 L HLE

End Charge
Current

AR L HLA

Maximum
Discharge
Current

T KL L
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i Gk A N

Cell Number
A R

Cell Model
1PCS JY 882030
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Physical
description
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2022.01.10 Date

Se i H I

Sample Mass

HmEE

Silver, Prismatic, Solid
R, W, EE
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Lithium Battery UN38.3 Test Report

UNITED NATIONS “Manual of Tests and Criteria” (ST/SG/AC.10/11/Rev.7 Section 38.3)
BaE CGRIBAREFM) B-HETHRE 38.3 1.

II. TestItem AT H

T.1. [HAltitude simulation =5 HL) T.5. [KExternal short circuit #h&RiE
T.2. KThermal test AL T.6. Ompact #&d/ KCrush #/E
T.3. KVibration &30 T.7. [Overcharge 3eH

T.4. [XMShock i T.8. [XForced discharge sR#lHE

IV. Test Method and Requirement il /7 ¥ A1 25K

Tests T.1 to T.5 shall be conducted in sequence on the same cell or battery. Tests T.6 and T.8 shall be
conducted using not otherwise tested cells. Test T.7 may be conducted using undamaged batteries
previously used in tests T.1 to T.5 for purposes of testing on cycled batteries.

FAAE R Y e B R R BRI P AT IRGE T 2 T.5. R58 T.6 £ T.8 A RTHMREATHS. RE T7

A RMEA IR SRS T1 £ T5 8 A BRI R st 4T, LU 22 5 7o B O B Rt

Single cell batteries of B1#~B5#, B11#~B14# are full charged after one cycle;

Single cell batteries of B6#~B10#, B15#~B18# are full charged after twenty-five cycles;

Rechargeable cells of C1#~C5# are 50% charged after one cycle;

Rechargeable cells of Co#~C10# are 50% charged after twenty-five cycles;

Rechargeable cells of C11#~C20# are full discharged after one cycle;

Rechargeable cells of C218~C30# are full discharged after twenty-five cycles;

Test environment condition: ambient temperature: 15-25C, ambient humidity: 40-70%

FEEGETD B1#~B5#, B11#~B14#4 1 (RIBHH EIRTE

G E T Bo#~B10#, B15#~B18#4 25 /RIHIH EIRTS:

A 70 D C1#~CB# 1 IR /5 50%70 HIRES

] 76, H E S CO#~CA0# 25 RIBFJE 50%7e F R

] 70 B EE O C11#~C2088 1 R1BFE 2 & BOEIRE

AJ 70 A C21H~C30# 25 IRIEF 76 2 I VIR »

RIEHIERM: MR E. 15-25°C, M@ 40-70%

In order to quantify the mass loss, the following procedure is provided:
Mass loss (%) = (M1-M2)/M1 x 100
FERAIENE, TR FATGTE:
TR R (%)=(M1-M2)/M1x100
Where M1 is the mass before the test and M2 is the mass after the test. When mass loss does not
exceed the values in Table below, it shall be considered as "no mass loss'.

A M1 ZERATHRE, M2 2GR E. RRERA MR T RFFINHE, ML ERE
K"

Mass M of cell or battery Mass loss limit

EEL 0 B R ) P e AIRE
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Lithium Battery UN38.3 Test Report

M<1g 0.5%
1g=M=75g 0.2%

M=>75g 0.1%

Leakage means the visible escape of electrolyte or other material from a cell or battery or the loss of
material (except battery casing, handling devices or labels) from a cell or battery such that the loss of mass
exceeds the values in Table above.

B AR AT LLE PR FE AR e LA MBI B Bt IR, BRI e R AR R CR A
EfAbE. BiEERE. B8 , KRENREEY LRFIFHHE.

Intest T.1 to T 4, cells and batteries meet this requirement if there is no leakage, no venting, no
disassembly, no rupture and no fire and if the open circuit voltage of each test cell or battery after testing is
not less than 90% of its voltage immediately prior to this procedure. The requirement relating to voltage is
not applicable to test cells and batteries at fully discharged states.

LM T 2 T4, BGMEMNEL TSR Tl <. TE. THRATEX, FEE8MERE
B ST TE TS 5 R B I AN AR AT IX — AR AT R TE Y 90% .

T.1. Altitude simulation 5 F& #5411

Test method ik /7

Test cells and batteries are stored at a pressure of 11.6 kPa or less for at least six hours at ambient
temperature (205°C).

{58 B SN BB A B FEE ST 11.6 kPa AIFABEIRE (2045 °C) F A7 E L 6 /MBS .
Requirement Z>k

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its
voltage immediately prior to this procedure.

O NI ZIDE 2R . O, Ok CRRA DK, OF A il de B A BB TSR R O e
JEAS/IN T FAEHE AT 2 — o3 B R T 90%

T.2. Thermal test 5 X5

Test method M7y

Test cells and batteries are to be stored for at least six hours at a test temperature equal to 72+2°C,
followed by storage for at least six hours at a test temperature equal to -40£2°C. The maximum time interval
between test temperature extremes is 30 minutes. This procedure is to be repeated until 10 total cycles are
complete, after which all test cells and batteries are to be stored for 24 hours at ambient temperature (20t
5%). For large cells and batteries the duration of exposure to the test temperature extremes should be at
least 12 hours.

WIS I B A WINE R S T 7242 CHIs% 4 FRIED 6 DI, HREBARRERS T-4022°C
FIZEME T AL 6 /NET . P il (R T 2RI R B AT [R] (] B8k 80 4r#f . MEREFF ERAAT, JL5epk 10
IRPEFR, B W B M M AR A I R 1 (2045 °C) T AR 24 /NET o &+ AR R, BT
IR R A E AR 12 .

Requirement #:k

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its
voltage immediately prior to this procedure.

BRI ESIAIERR . ToM S . ok, ERERTERA, S HE MR B B Bt 78 1R 560 5 FOFF R b
RN TR AR AT X A3 3T F T 90%.
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Lithium Battery UN38.3 Test Report

Test method Hit 7

Cells and batteries are firmly secured to the platform of the vibration machine without distorting the
cells in such a manner as to faithfully transmit the vibration. The vibration shall be a sinusecidal waveform
with a logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes. This cycle
shall be repeated 12 times for a total of 3 hours for each of three mutually perpendicular mounting positions
of the cell. One of the directions of vibration must be perpendicular to the terminal face.

EACNEMER T IRAE S0, BAGERECENR, STREfsm R EIERa0. R R LI,
T ARSI 7 Hz M1200 Hz 28], BEP|7 Hz, BEN15 4. E—REIRAN = GAHEE M E
GEZRF MR- A RERRT 12 K, BN 3 /b, B —MRE0T RS EE

The logarithmic frequency sweep shall differ for cells and batteries with a gross mass of not more than
12 kg (cells and small batteries), and for batteries with a gross mass of more than 12 kg (large batteries).

PR HAS TR, MRS EREAAEDT 12 TERTEM (O ), A RERET 12 T%
FIEE CRAVEM) H AR,

For cells and small batteries : from 7 Hz a peak acceleration of 1 gn is maintained until 18 Hz is
reached. The amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased
until a peak acceleration of 8 gn occurs (approximately 50 Hz). A peak acceleration of 8 gn is then
maintained until the frequency is increased to 200 Hz.

SRR AT Hz JTaE. fREF 1 gn (IRCOCINERE . ERSIRIET] 18 Hz. REHRERAE
0.8mm (4242 1.6mm) , SR E SENE AT 8 gn (ML 50 Hz) o FRUEAE N B {RHF 2
8 gn EAMAEREINA] 200 Hz,

For large batteries : from 7 Hz a peak acceleration of 1 gn is maintained until 18 Hz is reached. The
amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until a peak
acceleration of 2 gn occurs (approximately 25 Hz). A peak acceleration of 2 gn is then maintained until the
frequency is increased to 200 Hz.

AR, A7 Hz FFiG, {REF 1 gn MERNER, BIHEET 18 Hz. RS HRIERET 0.8mm
CARI# 1.6mm) . FEI NSNS F B0EAhE AR 2 gn (BREZN 25Hz) o KR nd E{RIFE 2gn E
22 B 02 200 Hz.

Requirement 2>k

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its
voltage immediately prior to this procedure.

RGBT . Tl TR, THREANTE LR, A5 e i iR 5 H T e
H A/ B AR AT 3K — 1R A8 AT R HY 90% .

T.4. Shock thd;

Test method M7

Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will
support all mounting surfaces of each test battery.

WS AR R R E ARG E b, AR EEE R R TR .

Each cell shall be subjected to a half-sine shock of peak acceleration of 150 gn and pulse duration of 6
milliseconds. Altematively, large cells may be subjects to a half-sine shock of peak acceleration of 50 gn
and pulse duration of 11 milliseconds.

- E A2 T EAE I 150 gn MG IFEEETE] 6 ms AR IEsRE . At ARV 2 FUE(E
INIEFE 50 gn A FK R EREERT (8] 11 ms B3 E5E .

Each battery shall be subjected to a half-sine shock of peak acceleration depending on the mass of the
battery. The pulse duration shall be 6 milliseconds for small batteries and 11 milliseconds for large batteries.
The formulas below are provided to calculate the appropriate minimum peak accelerations.

BB LR, VA R ERE R E SRR . DN R R I SRR N 6
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= Lithium Battery UN38.3 Test Report
ms, AR EMEIK AT LA 11ms. T EEI A XE AR E &S ERN&R/DMEEIERE.

Battery Minimum peak acceleration Pulse duration

50 g or resull of formula

/100850 )

Acceleraiion(g, )=, | i
Y\ mass* 6 ms

Small batteries

whichever is smaller

S0 g, or result of formula

I‘ 30000 )

\ mierss ¥ ) 11 s

i
Acceleration(g,) — ,\"
|

Lurge ballenes

whichever is smaller

* Mass s expressed i kilogramns

f/ MR AE I ik ot 3 e 1]
150 gn BG4 R P E R/ RTE Bms

100850
IERE (gn) = ((

mass
50 gn BT E SR B/ NE
EE (gn) = (30000

mass

Each cell or battery shall be subjected to three shocks in the positive direction and to three shocks in
the negative direction in each of three mutually perpendicular mounting positions of the cell or battery for a
total of 18 shocks.

A B B A = A HARE ER B 2 R R T R AR =k, BEERSTHEER=
R, RIEESZ 18 kit

Requirement F3R

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its
voltage immediately prior to this procedure.

O NSRRI . o= oW R ERERACHEE K, I A il 4e B A B B PR IR AR R O e
JEAS/IN T FAEHEAT X ol B R 90% .

T.5. External short circuit #h 340 5%

Test method &% 51k

The cell or battery to be tested shall be heated for a period of time necessary to reach a homogeneous
stabilized temperature of 57+4°C, measured on the external case. This period of time depends on the size
and design of the cell or battery and should be assessed and documented. If this assessment is not feasible,
the exposure time shall be at least 6 hours for small cells and small batteries, and 12 hours for large cells
and large batteries. Then the cell or battery at 57+ 4°C shall be subjected to one short circuit condition with
a total external resistance of less than 0.1 ochm.

IR A B Y T B — B e, DU RANRIR A fa e ks B 57+4°C . INF (8] B AT 2 i F
B EE R R AT SRR B BT, XA E) 7 AT IR BRI AN (A AN RS RS, AR
ARV T AR N E 2D 6 /D Ef, ARG R EE 12 /D E . A5 BB
TE57+4°C FEZ RANEIEANT 0.1Q BB % M.

This short circuit condition is continued for at least one hour after the cell or battery external case
temperature has returned to 57+4°C, or in the case of the large batteries, has decreased by half of the
maximum temperature increase observed during the test and remains below that value.
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sl i Lithium Battery UN38.3 Test Report
PR INA R e B B B Bt A SR IRE (B 2] 5704 °C f5 /SR 1 /D, SR OREM, SRIRE R ET R
MR RE A e 2 BRI BCRIR B — AR,
The short circuit and cocling down phases shall be conducted at least at ambient temperature.
H BRI AN B DR A IR T AT
Requirement F3R

Cells and batteries meet this requirement if their external temperature does not exceed 170°C and
there is no disassembly, no rupture and no fire during the test and within six hours after test.

B AN R AR 170°C, FAARE R LREF 6 DR A TR, LR, oA

T.6. Impact / Crush J& 47/ [k

Test procedure — Impact (applicable to cylindrical cells not less than 18.0 mm in diameter)
WP R - il CERMTERRTET 18.0 22X EMF AR )

The test sample cell or component cell is to be placed on a flat smooth surface. A 15.8 mm £ 0.1mm
diameter, at least 6 cm long, or the longest dimension of the cell, whichever is greater, Type 316 stainless
steel bar is to be placed across the centre of the sample. A 9.1 kg £ 0.1 kg mass is to be dropped from a
height of 61 £ 2.5 cm at the intersection of the bar and sample in a controlled manner using a near

frictionless, vertical sliding track or channel with minimal drag on the falling mass. The vertical track or
channel used to guide the falling mass shall be oriented 90 degrees from the horizontal supporting surface.

R S BRSO A A U R R IR R T b, — 1B 316 BB R T R 0 AR E AT 15.8 22K10.1
22X, KEZED6 EX, siRSHRKHEINAE, BROFZKE. fHR 91 T001 THRHWEEM 61525 &
KL BRTE 2R AR A e Xk, R — LA R MR E AR/ EEPUEREE LT
H. EHHENREER T3 SERELSRKFCERTE 90 FiET.

The test sample is to be impacted with its longitudinal axis parallel to the flat surface and perpendicular
to the longitudinal axis of the 15.8 mm + 0.1mm diameter curved surface lying across the centre of the test
sample. Each sample is to be subjected to only a single impact.

ZREROER, WS TFEREFTH SRR RSETOMER 15.840.1 2R LR E M MMED.
B RAET RS

Test procedure — Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells less than
18.0 mm in diameter)

PP TR- Frs CEM TR, 8N, Sm/AmeECmEERE N ER DT 18.0 BK)

A cell or component cell is to be crushed between two flat surfaces. The crushing is to be gradual with a
speed of approximately 1.5 cm/s at the first point of contact. The crushing is to be continued until the first of
the three options below is reached.

T B R RE PP IR S, ik AR BE R, AR — i n LREE A2 1.5
cm/s. FEFEMT, HINMBMLLFEMIERZ —:

a) The applied force reaches 13 kN £ 0.78 kN,
b) The voltage of the cell drops by at least 100 mV;
¢) The cell is deformed by 50% or more of its original thickness.
a) M anEy 77553 13 kN +£0.78 kN
b) AT E FFEZE A 100mV;
o) B A A 2 IF AR 2 Y SO% R E £

Once the maximum pressure has been obtained, the voltage drops by 100 mV or more, or the cell is
deformed by at least 50% of its original thickness, the pressure shall be released.

—HiEARAE S BT 100mY BUE S, BURLG AR £/ AR RS T 50%, BIATHRERE 71,

A prismatic or pouch cell shall be crushed by applying the force to the widest side. A button/coin cell
shall be crushed by applying the force on its flat surfaces. For cylindrical cells, the crush force shall be
applied perpendicular to the longitudinal axis.

PR E R A B O R A B 7 B A s - AN/ TR 2 B P IE R THE [ - [RIAE I B A M 5 9 i 3
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= Lithium Battery UN38.3 Test Report
HHEIA EHEE.

Each test cell or component cell is to be subjected to one crush only. The test sample shall be
observed for a further 6 h. The test shall be conducted using test cells or component cells that have not
previously been subjected to other tests.

ARG A R IR BT R R, WA SR 6 /. iR 3R AU A 2 AT AR e ot 5
B B A B A A R AT

Requirement ZR

Cell and component cells meet this requirement if their external temperature does not exceed 170°C
and there is no disassembly and no fire during the test and within six hours after test.

RO AN BN AN SRR AR 170°C, F AEWBREES Rk /5 6 N ATHE, TEX.

T.7. Overcharge i 75 Hi,

Test method it 51k

The charge current shall be twice the manufacturer's recommended maximum continuous charge
current. The minimum voltage of the test shall be as follows:

AR ARG EEFENR AR ER R RRMAG. s hEEn T,
(a) When the manufacturer's recommended charge voltage is not more than 18V, the minimum

voltage of the test shall be the lesser of two times the maximum charge voltage of the battery or
22V.

(b) When the manufacturer's recommended charge voltage is more than 18V, the minimum voltage of
the test shall be 1.2 times the maximum charge voltage.
(a) HliERTEFIIRAEEART 18 RFT, RIRETH /s i B R 2 it R 5o fL AL R P {2 ek 22 TR
# LN
(b) & R TR R0 B B oA 18 AR, e Ruse /N B R 7 A B B R SR B LR Y 1.2 1.
Tests are to be conducted at ambient temperature. The duration of the test shall be 24 hours.
BIE N FERER T REAT. BT IR RUE (AR Ay 24 /N
Requirement ZR

Rechargeable batteries meet this requirement if there is no disassembly and no fire during the test and
within seven days after the test.

FEH A AR IR IR ARSI 7 R TRR, T
T.8. Forced discharge 33l H,

Test method it 51k

Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V D.C.
power supply at an initial current equal to the maximum discharge current specified by the manufacturer.

BARESERSRE T 5 12V 2R 0 IR S BE R IR 55 T35 5 45 i BB COR TR FE IR B 25 1 o
T«

The specified discharge current is to be obtained by connecting a resistive load of the appropriate size
and rating in series with the test cell. Each cell is forced discharged for a time interval (in hours) equal to its
rated capacity divided by the initial test current (in ampere).

TR B 55— 2 DR/ BY B L O 2R 2R R AR S A R R TR B AT - 1 RS B R BT (R (R R )
ETRCHFEFER IRRAGIREER (BALA) .

Requirement F3R

Primary or rechargeable cells meet this requirement if there is no disassembly and no fire during the
test and within seven days after the test.

JE B A B e FE R A R TE TR SR S R TR ANRER T 7 R PCRE, R
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Lithium Battery UN38.3 Test Report

V. Test Procedure JiA 7 f

Marking
FRARHE ik

h 4

Pretreatment
TrikhaE

v ¥ ) 4
Samples of F i Samples of  # & Samples of & Samples of # &
B1#~B10# C18~C10# B11#~B18# C11#~C30#

Y

Altitude simulation

Rt

'

Thermal test
HE RIS

¥ h 4 b4 Y

Vibration Impact / Crush Overcharge Forced discharge

IRE TR HE S

v
Shock

i

h 4

External short circuit
SRR

v

Finished test
56 R
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T.1. Altitude simulation =5 #5411

Lithium Battery UN38.3 Test Report

The state
of cells

Pre-test i&2a 71

After test if3: /5

Mass
=

(@

Voltage
B
V)

Mass | Voltage
mE L%
(@ V)

Mass
loss

RE#RK
(%)

Voltage after
test/\Voltage
pre-test

A e LR
5 Hil BT (%)

Status
R

Full
charged
after one

cycle
1 KEHE
ERTS

6.196 4187

6.195 4185

0.016

99.952

Pass &%

6.257 4.186

6.255 4183

0.032

99.928

Pass &%

5.898 4.185

2.897 4183

0.017

99.952

Pass &%

B4

5.875 4.187

9.873 4185

0.034

99.952

Pass &%

Bo#

5.945 4.184

5.943 4182

0.034

99.952

Pass &%

Full
charged
after
twenty-five
cycles
25 IR1EH
JE RS

B6#

6.032 4182

6.031 4179

0.017

99.928

Pass &%

B7#

5.787 4183

2.786 4.180

0.017

99.928

Pass &%

B&#

5.835 4.186

2.833 4182

0.034

99.904

Pass &%

BO#

6.014 4.185

6.012 4.183

0.033

99.952

Pass &%

B10#

5.987 4179

5.986 4177

0.017

99.952

Pass &%

Notes 1 E#

: Atmospheric pressure & E5:1.013 X 10°Pa, Ambient temperature PR 23.3°C
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.

M5, BRER. RS KRR, REEMREKX .

T.2. Thermal test 2 &K%

The state
of cells

Pre-test {28 8T

After test Tig 5

Mass | Voltage
WM& B/
(@ %

Mass | Voltage
mE L%
(@ (V)

Mass
loss

FERE
(%)

Voltage after
test/\Voltage
pre-test

B e LR/
5 Hil B8R (%)

Status
R

Full
charged
after one

cycle
1 R1EHE
T RS

6.195 4.185

6.191 4146

0.065

99.068

Pass &%

6.255 4.183

6.262 4.145

0.048

99.092

Pass &%

5.897 4.183

5.894 4143

0.051

99.044

Pass &%

B4#

5.873 4.185

5.870 4.142

0.051

98.973

Pass &%

B5#

5.943 4182

5.939 4142

0.067

99.044

Pass &%

Full
charged
after
twenty-five
cycles
25 IR{EH
JE RS

B6#

6.031 4179

6.027 4.139

0.066

99.043

Pass &%

Br#

5.786 4.180

5.783 4.139

0.052

99.019

Pass &%

B&#

5.833 4182

5.830 4141

0.021

99.020

Pass &%

Bo#

6.012 4.183

6.008 4.144

0.067

99.068

Pass &%

B10#

5.986 4177

5.982 4138

0.067

99.066

Pass &%

Notes EFF: Atmospheric pressure K E#:1.013 X10%Pa, Ambient temperature FFIEiEE: 23.1°C
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.

MG, Btk R, KRR, RBERAMARE K.

Report No. %45 NCT22003727 XB1-1
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Lithium Battery UN38.3 Test Report

The state
of cells

Pre-test i&Za 71

After test iR%e 5

Mass | Voltage
& L
(@) V)

Mass | Voltage
mE L
(@ V)

Mass
loss

FRERR
(%)

Voltage after
test/Voltage
pre-test

50 5 FLR/
5 il FLTE (%)

Status
#FR

Full

charged
after cne
cycle

1 R1EH
T RS

6.191 4.146

6.190 4142

0.016

99.904

Pass &%

6.252 4.145

6.250 4142

0.032

99.928

Pass &%

5.894 4143

5.893 4.141

0.017

99.932

Pass &%

B4#

2.870 4142

5.868 4138

0.034

99.903

Pass &%

B5#

5.939 4142

9.937 4.140

0.034

99.952

Pass &%

Full
charged
after
twenty-five
cycles
25 IR1BE
i R

B6#

6.027 4.139

6.026 4.136

0.017

99.928

Pass &%

B7#

2.783 4139

2.782 4137

0.017

99.952

Pass &%

B8#

9.830 4141

5.828 4137

0.034

99.903

Pass &%

BO#

6.008 4144

6.006 4.140

0.033

99.903

Pass o1&

B10#

5.982 4.138

5.981 4135

0.017

99.928

Pass &%

Notes &8

: Atmospheric pressure xS % 58:1.013 X 10%Pa, Ambient temperature ¥ iEiGE: 22.9°C
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.

M/, mitREl. RS, KRR, RBEERAMRE K.

T.4. Shock thdy

The state
of cells

Pre-test {28 T

After test 18 5

Mass | Voltage
& CERRN
(@ V)

Mass | Voltage
h & B
(@) (V)

Mass
loss

FER
(%)

Voltage after
test/Voltage
pre-test

e Je B /st
55 A HLE (%)

Status
#FR

Full
charged
after one

cycle
1 k¥
RS

6.190 4142

6.188 4.140

0.032

99.952

Pass &%

6.250 4.142

6.249 4139

0.016

99.928

Pass &%

5.893 4141

5.891 4137

0.034

99.903

Pass &%

B4#

5.868 4.138

2.867 4136

0.017

99.952

Pass &%

B5#

5.937 4.140

2.935 4137

0.034

99.928

Pass &%

Full
charged
after
twenty-five
cycles
25 IR{EH
RS

B6#

6.026 4.136

6.025 4132

0.017

99.903

Pass &%

B7#

5.782 4137

9.780 4133

0.035

99.903

Pass &%

B&#

5.828 4137

2.826 4133

0.034

99.903

Pass &%

Bo#

6.006 4.140

6.005 4137

0.017

99.928

Pass o1&

B10#

5.981 4135

2.980 4132

0.017

99.927

Pass &%

Notes 1 £fF

: Atmospheric pressure Z ' E#:1.013 X 10%Pa, Ambient temperature PR 23.0°C
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.

Malm, BRER. RS, RRE. REEAREX.

Report No. %45 NCT22003727 XB1-1

Hotline: 400-8868-419

Fax: 86-755-27790922
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Lithium Battery UN38.3 Test Report

T.5. External short circuit #h% 5%

The state of cells : External Peak temperature(C) Status
FE R RV FE T R iR () ERES

58.7 Pass &%

Full charged after one 98.3 Pass &%
cycle 583 Pass &

1 RIBHEHERS 58.6 Pass &%

58.3 Pass &7
58.0 Pass &%
58.4 Pass &%

Full charged after

twenty-five cycles 58.4 Pass &%
25 IRARFFE ARG 583

Pass &%
B10# 58.3 Pass &%

Notes EFF: Atmospheric pressure K= E5%:1.013 X10%Pa, Ambient temperature F¥EiEE: 22.9°C
There is no disassembly, no rupture and no fire during the test and within six hours after test.

B AR ARG 6 BT AARIRR. R, REX.

T.6. Crush HJEk

The state of cells No. External Peak temperature(C) Status
FE RS I = HL Y T R S R (°C) 2R

C1# 238 Pass &%

50% charged after C2# 23.8 Pass &%
one cycle

’ ?ﬁ?@%)ﬁ\;O%ﬁ% C3# 238 Pass &%

R Ca# 23.9 Pass &%
Co# 24.0 Pass &%
Cé# 23.6 Pass &#&

50% charged after C7# 2367 Pass 5%
twenty-five cycles

C8# 241 Pass &1
25 WARER/E 50% 75 H a
R COoH 23.9 Pass &7

C10# 240 Pass &%

Notes JEFF: Atmospheric pressure K E5#:1.013 X10%Pa, Ambient temperature FIEiEE: 23.1°C
There is no disassembly and no fire during the test and within six hours after test.

BRI RS 6 /DA AR SRR

Report No. i &45: NCT22003727XB1-1 Page 12 of 19 #12m4L 19
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Lithium Battery UN38.3 Test Report
T.7. Overcharge it

The state of cells No. Status
ESTR yE R R
B11# Pass &%

Full charged after one cycle B12# Pass &#%
1 A i FEIR A B13# Pass &%

B14# Pass &1
B15# Pass &%

Full charged after twenty-five cycles B16# Pass &%
25 RARFRE R RLRTS B17# Pass &#

B18# Pass &%

Notes JE%: Atmospheric pressure K5 58:1.013 X10%Pa, Ambient temperature FRiEiE g 22.8°C
There is no disassembly and no fire during the test and within seven days after the test.

L AN S 7 RARARR, R

T.8. Forced discharge J& i &

The state of cells Status
TR HHR

Pass &%

Pass &%

Pass & 1%

Pass &%

Full discharged after one cycle Pass &%

1 RIEE B2 AR Pass &8
Pass &%
Pass &
Pass &%
Pass &%
Pass &%
Pass &#

Pass &%

Full discharged after twenty-five Pass &%
cycles

25 RIGH e RERE Pass &%
Pass &%
Pass &%

Pass &%

Report No. i &45: NCT22003727XB1-1 Page 13 of 19 Z13m4L 19
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Lithium Battery UN38.3 Test Report
C29# Pass 5%

C30# Pass &%

Notes EFF: Atmospheric pressure K5 E5%:1.013 X10%Pa, Ambient temperature F¥EiEE: 22.8°C
There is no disassembly and no fire during the test and within seven days after the test.

B AR AR SE 7 RRIRE, Rk

Report No. i &45: NCT22003727XB1-1 Page 14 of 19 Z14m4L 19 ©
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Lithium Battery UN38.3 Test Report

VII. Conclusion 45iif

Test item Sample number Test reference Conclusion
AT H e ik Z% ik

UN Manual of Test and Criteria,
Altitude simulation part III, subsection 38.3.4.1

R UN 3G AIEr e F I, S 56
3834177

UN Manual of Test and Criteria,
Thermal test part III, subsection 38.3.4.2

RS UN 46 MARHETF i, S 11T ER 43, 26
38.3.4.2 %

UN Manual of Test and Criteria,

Vibration i part III, subsection 38.3.4.3
#Rzh UN 848 MR HE T A0, 28 1TRE o, 55

38.3.4.3 77

UN Manual of Test and Criteria,
part III, subsection 38.3.4.4

Mt UN 836 FAR T, SBITEE 4, 55
38.3.4.4 7%

UN Manual of Test and Criteria,
part III, subsection 38.3.4.5

UN 856 FER i A4, S UTER4 55
38345

UN Manual of Test and Criteria,

Impact/Crush AL e part III, subsection 38.3.4.6
B/FE UN 38 A7 T, S8 TG 57, 58

38.3.4.6 77

UN Manual of Test and Criteria,

Overcharge s 55 part III, subsection 38.3.4.7
HERH UN iR 38 ks T, ST 56

38347

UN Manual of Test and Criteria,

Forced discharge C11H~C30# part III, subsection 38.3.4.8 Pass
S | A UN B3 Fbn e F I, S ITEE 7, 56 G

38.3.4.8 77

External short
circuit
HMERAT R

The submitted samples were complied with the stated requirements of UN manual of test and criteria,
part III, subsection 38.3, the test result is qualified.

2imill, RAZEMRERLSFE UN38.3 HIER, MREIRNEE.

Report No. i &45: NCT22003727XB1-1 Page 15 of 19 #15m4k 19
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Lithium Battery UN38.3 Test Report

IR IR

Important Notice

. The test report is invalid without the official stamp of NCT.
AIRE L NCT mELAL.

) I\I\ll(c;?_ody is allowed to photocopy or partly photocopy this test report without written permission of
R NCT BHEFEE, AEERECEE 2 H ARG 1.

. The test report is invalid without the signatures of Ratifier, Reviewer and Testing engineer.
FREHLHEN. FERA REBABLZTA.

. The report is invalid when anything of following happens — illegal transfer, reproduce,
embezzlement, imposture, modification or tampering in any media form.

MEREL. 6. HE. BFE. ol sSCMEEEARE RE RS B
. Objections to the test report must be submitted to NCT within 15 days.
MiREBEA R, MTWRREZHE 15 RNREAFRH.
. The test report is valid for the tested samples only.
AR DRI A A A
. The Chinese contents in this report are only for reference.

RGP HF LR FEHESE.

******End Of Report fﬁ%%ﬁi******
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